
 

 

601 N. Broadway § Salina, KS 67401  

 

 

Veris MSP3 EC/pH/OM 
Parts Manual 

 

 
 



 2 

 

 MSP3 Sub-Assemblies 
 

 

 

 

 

 
 

 



 3 

 

 

Table of Contents 
 

MSP 3150 Base Unit ................................................................................................... 4, 5 

Coulter Assembly ........................................................................................................ 6, 7 

pH Sampler .............................................................................................................. 8 - 10 

Electrode Holder ..................................................................................................... 11, 12 

Electrode Wash ....................................................................................................... 13, 14 

Closing Disks .......................................................................................................... 15, 16 

pH Hydraulics .......................................................................................................... 17, 18 

pH Wiring Diagram ................................................................................................. 19 - 21 

OM Sub-Assembly .................................................................................................. 22, 23 

OM Parallel Linkage ...................................................................................................... 24 

OM Row Unit Body .................................................................................................. 25, 26 

OM Row Cleaner ..................................................................................................... 27, 28 

 



 4 

 

MSP 3150 Base Unit 
 

 
 

 

 

Torque Specifications 

Lug Bolt:  49 ft lbs. 

Coulter spring bar U-bolt: 92 ft lbs. 

 

Load Ratings 

Tire:    825kg  (1,820 lbs.) C Load Rating 



 5 

 

 

3150 Base Unit 

   Ref No. Part No. Part Description 
1 22785 ADJ TOOBAR MOUNT LH 

2 22786 ADJ TOOLBAR MOUNT RH  

3 35912 WING EXTENSION 

4 23949 HARNESS CHANNEL WELDMENT LONG MSP 

5 50403 SAFETY STAND WELDMENT 

6 26392 BENT PIN 1/2 X 2.5" W/COTTER 

7 35907 SET SCREW PLATE 

8 11534 BOLT FLG SERR .5-13NC X 1.5 GR5 ZN 

9 10968 BOLT FLG SERR .5-13NC X 1.25 GR5 ZN 

10 7954 NUT LOCK FLG 0.5-13NC GR5 ZN 

11 24385 SQHSS 5/8-11NC X 2.5 

12 12673 NUT JAM HEX 5/8-11NC GR2 ZN 

13 15307 SQHSS 5/8-11NC X 3 

14 45179 HITCH PIN CLIP 1/8" ZN 

15 10970 COULTER ASM 

16 22783 MAIN FRAME MSP  

17 22784 ROCKSHAFT MSP 

18 8517 SWING ARM BUSHING 

19 23483 PIN HITCH 7/8 X 6.25 W/CLIP 

20 23481 PIN CAT I TOP LINK 

21 11350 BUSHING FACE LOWER 

22 11031 FTG GREASE 1/4-28NF STR STD LENGTH  

23 23484 PIN LYNCH 7/16 

24 1390 NUT HEX 0.5-13NC GR5 ZN 

25 1275  BOLT HH 0.625-11NC X 2.0 GR5 ZN 

26 8508 NUT LOCK NYL INSERT 0.625-11NC Z 

27 1267 WASH SPLIT LOCK 0.5 ZN 

28 7722 TIRE/WHEEL ASM 13" 

29 9707 BOLT HH .5-13NC X 4.25 GR5 ZN 

30 7723 RACHET JACK ASM 

31 8504 HUB SPINDLE ASM ASSEMBLED/GREASED 

32 23482 PIN CAT II TOP LINK 

33 13602 IMPLEMENT SIGNAL EXTENTION CABLE 

34 23955 MSP COULTER WIRE 

 



 6 

 

 

Coulter Assembly 
 

 

 
 



 7 

 

Coulter Assembly 
      

Ref No. Part No. Part Description       

1 22271 Coulter Mount Casting    

2 22274 Coulter Swing Arm    

3 22282 Wash Mach. 1 7/8" x 1 1/4"    

4 22281 Snap Ring Ext. 1 1/4" Heavy    

5 22276 Eye Bolt 3/4-10NC x 14 3/4"    

6 22279 Wash Mach. 1 1/4" x 3/4"    

7 22275 Snap Ring Ext. 3/4" Heavy    

8 22280 Bushing 1 x 3/4 x 1 1/8 Flg.    

9 22277 Coulter Spring Guide Tube    

10 10980 Coulter Spring    

11 10982 Coulter Spring Washer Cast    

12 8644 Nut Hex Jam 3/4-10NC    

13 11031 Grease Zerk 1/4-28NF Str.    

14 10984 Coulter Spring Bar    

15 10983 Bolt HH 7/8-9NC x 2.75"    

16 11029 Washer Lock 7/8    

17 11030 Nut Hex 7/8-9NC    

18 10996 Bolt CH 1/2"-13NC x 1.25    

19 10985 Grease Seal Coulter Hub    

20 10986 Bearing Tapered Roller    

21 10987 Bearing Cup    

22 7900 Hub    

23 7720 Blade Coulter    

24 11032 Washer Spindle 7/8    

25 11034 Pin Cotter 0.188 x 1.75    

26 11033 Nut Castle 7/8-14 NF    

27 7958 O-ring 037 Buna 70    

28 7898 Hub Cap w/3/8 Tap    

29 7721 Spring Plunger 3/8-16 x 1.125"    

30 7957 Set Screw SH Cup 3/8-16NC x .375    

31 15135 Rock Guard Assembly    

32 1267 Lock Washer 1/2    

33 1390 Nut Hex 1/2-13NC    

34 10992 Bolt U 5/8-11 x 4" x 6"    

35 10990 Coulter Clamp Bar    

36 7841 Bolt HH 1/2-13NC x 1.75"    

37 1275 Lock Washer 5/8    

38 1280 Nut Hex 5/8-11NC    

39 7671 Slide Nylon .188" x 3.19" x 6"    

40 7363 Coulter Bracket    

41 4413 Bolt Flg. 1/4-20NC x .75"    

42 4414 Nut Lock Flg. 1/4-20NC    

43 22269 Coulter Sub Assembly - 03    

44 32641 Coulter Hub Repair Kit 
Includes: 1 ï 10985, 2 ï 10986 
2 ï 10987, 1 ï 7958, 1 - 11034   

 

 



 8 

 

pH Sampler 

 

 
 


